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Strength Tests of Imported NYLON 6 and its Variation after Dying
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Kwan-Soh Ko, Beung-Tae Kix and Kun-Hi Kaxg
(Pusan Fisheries College)

To investigate some properties of imported netting twines, the breaking strength,
elongation and shrinkage were measured.

Most of the yarns of polyamide (nylon 6),as raw material, used for netting twines are
imported from Japan, however, their properties by maker’s are not well known in Korea.
The properties of these imported twines were compared with Korean made netting twines
and the effects of dying were also tested according to temperature. After all, nylon 6 of
Unitika was the strongest and followed by those of Toray, Teijin, Kolon respectialy in
wet and dry condition. The shrinkage was 3.07—5.0% after dying in imported netting

twines, while Kolon was 8.84%.
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2) Toray 3}+tel 734}
21 A} : Nylon6 23.1 Tex/24 Filament 15Twist/meter
a1 46.2 Tex Z 370x2S 273
46.2 Tex Z 380x4S 230
69.3 Tex Z 460%x3S 230
138.6 Tex Z 324x3S 182
3) Unitika 3] AFe] 4FAb
21 4} : Nylon6 23.1 Tex/24 Filament 15Twist/meter
mlal 46,2 Tex Z 440Xx2S 284
46.2 Tex Z 355x4S 220
69.3 Tex Z 400%3S 234
138.6 Tex Z 330x3S 170
4) Kolon 3]Ap2] w4}
2 AF : Nylon6 23.1 Tex24 Filament 15Twist/meter
aFAb 1 46,2 Tex Z 467x2S 279
46.2 Tex Z 379x4S 223
69.3 Tex Z 414x3S 220
138.6 Tex Z 349x3S 165

2 A4 o el Apollo Nylon Fast Yellow (¢} &4 F43140) 1% O.W.F. & Ap-&3 ).
& 24 1% O.W.F. (28 &8 d7434 A) AGg 9.1%% A4ges
03 Xﬂ 51“1% Q¥ ool $# &8 %942l Nonionlight HEMS 1% O.W.F. & A}&319 ).
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Tablel Thikiness of Imported Nylont

— B

Lo
\ ! Toray ! Teijin ‘ Unitika
Thikness i

~}

Tex i 22,66 22.99

23.32

71z 2] Nylon6 23Tex/24X*/,~%/; kel iz 4l 414 (Table. 2. 3)-- Makers} 2] A&
A w5 s e Yabe] Wl E whAre] Abmat 442 Table. 35} o] Fri= 8.8%~10.38
%7t Aaslglov] A wbd g 32.4%~38% 71 ZobE glrh 2FE AR wkaAbe] Az AL ZA
Z= Toraydabrk wlsw™ 73 o TeijindAb/b Aol 2kl oy gaelol alelAi= wivlg o]
Aol sket.

Table 2. Tensile strength and elongation of nylon6 netting twine at wet & dry condition.

3 Makers ! ‘
\\ Wet & Dry Unitika | Toray Teijin ‘ Unitika
\St & h:x\ _‘—'_“—”—‘7""“’7”""" ‘”7”' o '””ﬁ"'""”’*"‘“ ‘ B , -
Ny \ Dry Wet Dry | Wet Dry wet | Dry | Wet
Ply . N\ | T A S R R R
St.(kg) | 3.1—3.3 | 2.7—3.1 2.83 2.58 | 2.97 [ 2.80 2.85 | 2.54
2/2
Ex. (%) 2040 20—40 32.2 | 28.3 29.7 28.0 36.25 27.1
I
e ’ e e e _
St. (kg) | 4.6—4.9 | 3.8—4 9 417 | 3.80 4.03 ¢ 371 413 | 3.73
3/3 : i 1 !
Ex. (%)| 20—40 r 20—49 39.75 26.1 31.5 ; 255 343 29.3
J f ; | . | i
i |
St. (k¢) | 9.0—9.4 | 7.8—8.8 9.10 7.83 8.8 6.39 8.07 7.42
3/6
Ex. (%)| 20—40 20—40 44.7 \ 34.5 31.75 35.2 42.9 38.5
|
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Table. 3 Decreasing ratio of tensile strength and elongation at wet condition.

TR - Makers
B ) St. & Ex o Standard Teijin Toray Unitika
NPy e ‘ ' T |
Netting ™. \f St. Ex. St. Ex. | St ! Ex. [ St Ex.
twine S : i
|
Nylon6 Medium Tenacity5. 0—6. 4| 28-—42 ‘
23.1 Tex/24F lHigh Tenacity (6.4—8.7| 16—25 7.5 23.4 7.9 ‘ 23.7 6.9 | 25.7
# |
: ! | } ‘
2/2¢g/D 7.38 120—40 % 7.1 237 ‘ 6.86 , 28.3 6.71 36.25
{ 3/3g/D 7.3 P 6.42; 31.5 6 74  30.75. 6.49 34.3
Netting i‘ \
'\ 3/6g/D 7.14 " 7.01 3175, 7.36 . 44.7 6.26 42.9
twine \ i ‘
meand§) 7.27 [20—409% 6.84 319 7.08 . 37.58 6.48 37.8
 St.(g/D) ; ‘ ; ! ‘ 3
. Decreasing —8.8%|+32.42% -10.38% +58% | —8.9% +47%
yratio | ‘ i : ; 1 !
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Table. 4 Coreelation for the data of tensile strength and elongation of nylon 6,23 tex 3/6

plye of netting twine depend on each makers.

—— Makers ; ‘& s
) ) T e Toray | Teijin Unitika
Correletion and variance 8 T ‘ ! ’
: i
Variance of tensile strength \ 0.09 5.3 0.241
Variance of elongation : 1.83 1,069 0. 674
Correlation efficency 0.1367 0.159 —0.2044
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Fig.5—1,2,3,4. Linear line of $trength and elongation for the samples of which dyed by acide dye
staff of Koloa (1), Toray (2), Teijin (3), Unitika (4),nylon 6,23 texX3/6 ply netting twine.
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Fig. 6 Tensil2 s2-ength of each maker’s nylon6,
23 tex X 36 ply netting twine after dyed

in verious temperature.
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Fig. 7 Elongation of each maker’s nylon 6,23
tex X3/6 ply netting twine after dyed
in various temperature.
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